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Newscan FM07 Mixer

Drawing 
No. Parts Number Description Qty
1 11007-01-001 Upper Lid 1
2 11007-09-002 Rear Plate of Column 1
3 GM07-07-003 Control Board W/BOX 1
4 XL710-L4 Wire for limit switch 1
5 GM07-07-003C Sticker of Control Panel 1
6 GM07-01-004 Gear Housing Cover 1
7 GM07-01-005 Mixer Head and Column 1
8 11007-09-004 Base 1
9 11007-09-003 Front Cover 1

10 S+F3/16*2-ROHS Mach Screw 3/16*2 1
11 11012-04-008 Oil Baffle 1
12 S+R3/16*1/2-ROHS Mach Screw 3/16*1/2 5
13 SPP-5*16 Spring Pin 2
14 S+R3/16*1/4-ROHS Mach Screw 3/16*1/4 7
15 NUT-1/4*20NC-ROHS Nut 1/4*20NC 1
16 S-1/4*1-1/4-ROHS Bolt 1/4*1-1/4 1
17 SW-5/16-ROHS Spring Washer 5/16" 4
18 S-5/16*3/4-ROHS Bolt 5/16*3/4 4
19 CY-6M/M U-Type Seal 1
20 PP-0002 Plastic Plug 53mm 1
21 S+F5/32*3/8-ROHS Mach Screw 5/32*3/8 4
22 WF-JGS-S Cabble Connector 1
23 CABLE-3C-CE Cable 1
24 GM07-02-001 Main Shaft 1
25 GM07-02-002 Sleeve Drive 1
26 GM07-02-003A GEAR(38T) 1
27 GM07-02-004A Spacer 1
28 GM07-02-005A GEAR(24T) 1
29 GM07-02-006 Clutch Copper Bushing 2
30 GM07-02-007 Clutch 1
31 GM07-02-008 GEAR (30T) 1
32 GM07-02-009 Detain-Fixed Cover 1
33 STW-R32 C-Type Snap Ring R32 1
34 GM07-02-011 Tapered Pin 8
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35 GM07-02-012 Spring Sheet 8
36 BR-6201Z Ball Bearing 6201Z 1
37 BR-6003Z Ball Bearing 6003Z 1
38 KRR-5*5*15 Key 5*5*15 1
39 KRR-4*4*10 Key 4*4*10 1
40 KR-4*4*28 Key 4*4*28 1
41 GM07-03-001A Transmission Shaft (11T) 1
42 GM07-03-002 GEAR (24T) 1
43 GM07-03-003 Spacer 1
44 GM07-03-004 GEAR (19T) 1
45 BR-6000Z Ball Bearing 6000Z 2
46 KRR-4*4*10 Key 4*4*10 2
47 STW-R26 C-Type Snap Ring R26 1
48 STW-S15 C-Type Snap Ring S15 1
49 GM07-04-001 Worm Gear Shaft 1
50 GM07-04-002 Worm Gear (23T) 1
51 GM07-04-003 GEAR (22T) 1
52 BR-6000Z Ball Bearing 6000Z 2
53 KRR-4*4*10 Key 4*4*10 1
54 KRR-4*4*15 Key 4*4*15 1
55 STW-R26 C-Type Snap Ring R26 1
56 GM07-05-001 Motor Shaft 1
57 GM07-05-002 Top Cover of Motor 1
58 GM07-05-003 Back Cover of Motor 1
59 GM07-05-000 Motor 1
60 11012-07-001 Knob for Handle Shift 1
61 GM12-07-002 Shift Handle 1
62 S+F3/16*1/2 Mach Screw 3/16*1/2 4
63 GM07-07-004 Eccentric Shift Shaft 1
64 GM07-07-005 Shift Selector 1
65 GM07-07-006 Eccentric Shaft 1
66 GM07-07-007 Screw 2
67 GM07-07-008 Shift Fork Plunger 2
68 GM07-07-009 Shifter Fixed Shaft 1

2



Newscan FM07 Mixer

Drawing 
No. Parts Number Description Qty
69 GM07-07-010 Shift Fork 1
70 GM07-07-011 Compression Spring 2
71 GM07-07-012 Compression Spring 2
72 SB-5 Steel Ball 5 2
73 OR-30*27*1.8 O Snap Ring 32*27*1.8 1
74 SPP-3*22 Spring Pin 3*22 1
75 NUT-1/4*20NC Nut 1/4*20NC 1
76 V-155-1A5 Limit Switch 1
77 11007-08-001 Internal Pinion(19T) 1
78 11007-08-002A Internal Drive Gear 1
79 11007-08-003 Head Ring 1
80 11007-08-004 Planetary Head 1
81 11007-08-005 Agitating Shaft 1
82 STW-S12 C-Type Snap Ring S12 1
83 11007-08-007 Tapered Pin 1
84 BR-6201Z Ball Bearing 6201Z 1
85 BR-6002Z Ball Bearing 6002Z 1
86 OS-TC17*32*07 Oil Seal TC17*32*07 1
87 KRR-4*4*10 Key 4*4*10 1
88 S-C-1/4*5/8 Cap Screw 1/4*5/8 3
89 11007-10-001 Bowl Support 1
90 11007-10-002 Bowl Pin 2
91 SW-5/16 Spring Washer 2
92 NUT-5/16*18NC Nut 5/16*18NC 2
93 11007-11-001 Lifting Bar 1
94 11007-11-002 Fixed Angle Plate 1
95 11007-11-003 Lifting Handle Bracket 1
96 11007-11-004 Lift Handle 1
97 BM10-11-005 Compression Spring 1
98 W-5/16 Washer 5/16" 2
99 W-5/16 Washer 5/16" 2

100 S-S5/16*3/8 Set Screw 5/16*3/8 2
101 SPP-3*18 Spring Pin 3*18 2
102 NUT-5/16*18NC Nut 5/16*18NC 2
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103 S-C-1/4*1/2 Cap Screw 1/4*1/2 2
104 SW-1/4 Spring Washer 1/4" 2
105 11007-11-006 Limit Switch Seat 1
106 V-155-1A5 Limit Switch of Guard 1
107 11007-12-001 7 Liter Bowl 1
108 11007-12-002 Flat Beater 1
109 11007-12-003 Spiral Hook 1
110 11007-12-004 Wire Whip 1
111 11007-13-001 Back Cover 1
112 11007-13-002 Front Cover 1
113 11007-13-005 Fixed Ring 1
114 11007-13-003 Limit Switch Seat 1
115 S+R3/16*3/8 Mach Screw 3/16*3/8 2
116 S-S1/4*1/4 Set Screw 1/4*1/4 2
117 S+R5/32*1/4 Mach Screw 5/32*1/4 4
118 V-155-1A5 Limit Switch of Guard 1
119 XL710-L2 Internal Wires(Panel to control board) 1
120 XL-615-220V-ROHS IC Board(220V) W/BOX 1
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